



OHM LABORATORY PRIVATE LIMITED.

Certified By- ISO 9001:2015, ISO 45001:2018, ISO 14001:2015

Plot No.281, Udyog Kendra-II, Ecotech-3 Greater Noida, Uttar Pradesh, India-201306.

Tel: 0120-6552502, Cell +91-8130221266, 8368513734

E-mail: Info.ohmlaboratory@gmail.com, Website: www.ohmlaboratory.com

TEST REPORT

Issued to: M/S	REPORT NO.	OHM202504014-001
	SAMPLE ISSUE DATE	14.04.2025
	REPORT ISSUE DATE	16.04.2025

Sample Name	Quartz Lump Stone
Quantity Received	500gm
Date of Manufacturing	NM
Date of Expiry	NM
Analysis Duration	14.04.2025 to 16.04.2025
Packing Condition	Good
Sampled By	Customer
Batch No	NM

Analysis Report

Sr. No	Test Parameters	Symbol	Units	Results
1.	Silicon Dioxide	SiO ₂	%	99.76
2.	Aluminum Oxide	Al ₂ O ₃	%	0.08
3.	Iron oxide	Fe ₂ O ₃	%	0.04
4.	Titanium Dioxide	TiO ₂	%	0.02
5.	Calcium Oxide	CaO	%	0.04
6.	Magnesium Oxide(MgO)	MgO	%	0.02
7.	Sodium Oxide	Na ₂ O	%	0.04
8.	Medium Grade	-	%	91.50

Page No.1/1

*****End of Test Report*****



Terms & Conditions: 1) Test reports are valid only for the samples tested in our laboratory. 2) Samples will be destroyed after 30 days from the date of issue of test reports unless otherwise specified. 3) Samples tested are non-returnable until specified at time of sample submission. 4) This report will not be valid for judicial purpose or for advertisement. 5) Any complaints about this report should be communicated in writing within 7 days of issue of this report. 6. Total liability of our laboratory is limited to invoiced amount.